
M I N I S T R Y  O F  E N V I R O N M E N T ,  L A N D S  A N D  P A R K S

P R O V I N C E  O F  B R I T I S H  C O L U M B I A

WATER QUALITY ASSESSMENT

AND OBJECTIVES FOR THE

FRASER RIVER FROM HOPE TO

STURGEON AND ROBERTS BANKS

FIRST UPDATE

TECHNICAL APPENDIX

L.G. Swain, P. Eng., D.G. Walton, B. Phippen, H. Lewis, S. Brown, G. Bamford,
D. Newsom and I Lundman

October 1998



Canadian Cataloguing in Publication Data
Swain, L.G. (Leslie Grant), 1950-

Water quality assessment and objective for the
Fraser River from Hope to Sturgeon and Roberts Banks

Writtten by L.G. Swain. Cf. Overview p. 14.
Consists of two parts: An overview and a report,
of which the overview is also available as a
[...]
Discharge "03" is restricted to an annual average of 320 m3/d with the same

characteristics as discharge "02".  Monthly monitoring for temperature and quarterly

monitoring for oil and grease are required for both discharges.  Additional monitoring at

"02" includes quarterly grab sampling for BOD5, pH, and total suspended solids and a

toxicity (96h LC50) once every six months.

The permit has been out of compliance for minor oil and grease exceedances on

occasion and the company was requested to rectify the problem.  This may have been due

the steam condensate which has been discontinued.



WATER QUALITY ASSESSMENT AND OBJECTIVES FOR THE FRASER RIVER

FROM HOPE TO STURGEON AND ROBERTS BANKS – FIRST UPDATE

B.C. Ministry of Environment, Lands and Parks

62

Data from the permit files for 1993-94 are summarized in Tables 28 and 29 and

show the permit has been in compliance with the maximum flow rates well below

permitted rates.  The company notes the high concentration of suspended solids at

discharge "02" may be due to loose sawdust in the sample.  The mean concentration is 51

mg/L which is below the 60 mg/L objective for sawmills.  Even at the high concentration

of 210 mg/L the minimum dilution ratio of over 168 000:1 based on the maximum

recorded discharge of 60 m3/d and an estimated low flow rate of 177 m3/s for the North

Arm would bring the suspended solids concentration below 1 mg/L.  These high dilution

ratios (>77 000:1 for "03") reached after complete mixing should assure the ambient

water quality in the Fraser River will not be affected by these discharges if the permit

remains in compliance.

4.4.6 Western Steel Limited (PR 2086, PE 2087)

A steel and rolling mill, located at the western end of Mitchell Island on the North

Arm of the Fraser River, is owned by Western Steel Limited.  The company closed the

mill in 1988 but has retained a discharge permit (PE 2087) for storm water.  The

company was ordered to undertake clean up and remediation of the site and is now

managing it as a contaminated site.  This operation has been described by Swain (1980)

and Swain and Holms (1985b).

Waste Management Permit PE 2087 was amended February 3, 1995 to restrict

the discharge to storm water run off only (the permit in the past had allowed the

discharge of treated sewage and storm water to the river and rolling mill cooling water

and scrubber water to settling ponds).  The storm water is collected in drainage ditches

and discharged through outfalls to the North Branch ("01") and the South Branch ("02")

of the North Arm.  The maximum allowable discharge rate is 24 000 m3/d at "01" and 22

000 m3/d at "02".  The characteristics for both discharges include total suspended solids ²

50 mg/L, oil and grease < 5 mg/L, pH range 6.5-8.5, dissolved cadmium < 0.02 mg/L,

dissolved copper < 0.05 mg/L, dissolved zinc < 0.3 mg/L and dissolved lead < 0.05

mg/L.  Flow data and grab sample analyses for the above parameters are required once

each quarter, with the first reporting period ending December 31, 1995.  Effluent data

summarized in Table 30 (n=9) indicate that total suspended solids maximum was above,

but mean value was within permit levels(118.0, 35.0 mg/L).  Both mean and maximum

values for oil and grease were above permit levels(19.0, 8.0 mg/L).  Zinc and copper



WATER QUALITY ASSESSMENT AND OBJECTIVES FOR THE FRASER RIVER

FROM HOPE TO STURGEON AND ROBERTS BANKS – FIRST UPDATE

B.C. Ministry of Environment, Lands and Parks

63

were within permit levels.  Minimum pH fell below the permitted range at 6.2.  No data

was available for cadmium, copper, and lead.   

Waste Management Permit PR 2086 authorized the discharge of arc furnace slag,

rubble, and unreclaimed steel to a landfill until May 25, 1994.  This permit is still in

effect.  The maximum allowable discharge rate was 13.76 m3/d.  The landfill area was

located along the north side of the property, behind a dike with the water table

approximately 0.6 m to 1.2 m from the bottom.  Drainage ditches surrounding the landfill

discharge to the North Arm through outfalls "01" and "02".

The first reporting period for the amended discharge is not required until the end

of 1995 and therefore the levels of contaminants that may currently be reaching the river

are not available.  Since the site is being managed as a contaminated site and clean up and

remediation of the site are in progress, the discharge of storm water runoff is not

expected to have a significant impact on the ambient water quality of the Fraser River

after completion.  Further review will be required after results from the first reporting

period are submitted.

4.4.7 EOC Holdings Inc. (PR 2510)

This foundry refuse site, located approximately one km upstream from Mitchell

Island on the south shore of the North Arm at Richmond, was closed in December 1993.

Mainland Foundry and Engineering Limited operated a foundry at the site from the early

1960's to 1991 and discharged sand, slag, sludge and cinders to the landfill.  The site has

been previously described by Swain and Holms (1985b).  Required closure works were

completed in 1993 and included 0.5 m by 2 m barrier walls and a 0.3 m thick cap,

composed of sand and bentonite.

The permittee, EOC Holdings Inc., is required by Waste Management Permit PR

2510 to maintain six groundwater observation wells on and alongside the landfill area and

two surface water sampling sites in the ditches on the south and west side of the

property.  One grab sample from each monitoring site is required every six months from

January 1994 to December 1995 and analyses for pH, conductivity and dissolved metals

submitted.



WATER QUALITY ASSESSMENT AND OBJECTIVES FOR THE FRASER RIVER

FROM HOPE TO STURGEON AND ROBERTS BANKS – FIRST UPDATE

B.C. Ministry of Environment, Lands and Parks

64

The barrier walls were required for the closure to reduce the migration of metals

through the groundwater and conserve the alkalinity provided by underlying peat.  Permit

files show samples collected in 1990 had phenolics < 1 µg/L and weak acid dissociable

cyanide < 0.025 mg/L.  Molybdenum, chromium, and selenium were greater than the

criteria for protection of aquatic life (molybdenum, 500 µg/L; chromium, 50 µg/L;

selenium, 50 µg/L).  Data covering the period from 1985 to 1987 and from December,

1993 to December, 1994 are summarized in Tables 31 and 32.

Samples taken from the six groundwater monitoring wells show selenium and

chromium were below detection limits (0.0005 mg/L and 0.015 mg /L respectively),

however molybdenum still exceeded the criterion in the two north wells within the landfill

(maximum 30.1 mg/L).  Arsenic was found at a median concentration of 0.0767 mg/L,

exceeding the criterion for the protection of aquatic life (0.05 mg/L).  The maximum

concentrations for cadmium, mercury and zinc also exceeded the criteria of 0.0050 mg/L

cadmium, 0.001 mg/L mercury and 0.200 mg/L zinc.  The exceedances all occurred in the

wells within the landfill whereas the two wells alongside the site were below ambient

criteria.  Table 33 summarizes the data sampled from the ditch over the period from

December 1993 to December 1994.  Cadmium (maximum 0.0313 mg/L) was the only

metal concentration exceeding criteria of 0.0002 mg/L at hardness less than 60 mg/L and

0.0008 mg/L at hardness 60-120 mg/L for the protection of aquatic life.

The water quality in the ditch does not appear to be significantly affected by the

landfill and should not have an impact on the ambient water quality of the river.  From the

data it appears that some leaching to the groundwater is occurring.  The groundwater is

flowing north or northeast, towards the Fraser River and therefore could be a concern to

ambient water quality in the river.  Further sampling of the water quality in the Fraser

River near the Mitchell Island site is recommended to determine if the impact on ambient

water quality from the groundwater is significant.

4.4.8 Tree Island Industries Limited (PE 3190)

Tree Island Industries Limited operates a metal finishing plant on Tree Island,

located at the northeast corner of Lulu Island on the North Arm of the Fraser River,

about 3.5 km downstream from the trifurcation.  Blind Channel is to the south.  Four

infiltration lagoons are located on the property, approximately 15 m from the river.  The



WATER QUALITY ASSESSMENT AND OBJECTIVES FOR THE FRASER RIVER

FROM HOPE TO STURGEON AND ROBERTS BANKS – FIRST UPDATE

B.C. Ministry of Environment, Lands and Parks

65

site has been previously described by Swain (1980), Swain and Holms  (1985b), and most

recently in a joint FREMP/FRAP report (FREMP, 1994a).

The process water from the production of wire and wire products is treated in a

waste water treatment plant where it passes through a three-stage neutralization process

with caustic.  Flocculant is added and the solids separated in a clarifier.  Sewage from a

septic tank is combined with the treated wastewater before discharge to infiltration

lagoon #4 ("01").  This discharge is authorized to December 31, 1997.  Non-contact

cooling water ("02") from a wire draw machine is discharged directly to the North Arm

through a submerged outfall.  Sixteen groundwater monitoring wells have been installed.

From June to December, 1994, the plant was authorized to temporarily discharge

dewatering effluent ("03") from a mobile sludge filter press, to infiltration lagoon #3.

The effluent was from the filtration of centrifuged metal hydroxide sludges produced by

the waste water treatment plant since 1991.  The sludges were being stored in drums on

the site.  Thirty thousand drums were treated, and the dewatered cakes were returned to

storage in steel drums.

Waste Management Permit PE 3190 allows process water "01" to be discharged

at a maximum rate of 2 000 m3/d, including a maximum of 50 m3/d of domestic sewage.

The effluent must have a pH of 8.0 to 10.5, total suspended solids < 20 mg/L, dissolved

lead < 0.1 mg/L, dissolved zinc < 0.2 mg/L, and ammonia < 30 mg/L.  The maximum

discharge rate for cooling water "02" is 2 500 m3/d.  The cooling water must be non-

toxic (96h LC50) with a pH of 6.0 to 8.5, dissolved lead ≤ 0.2 mg/L, dissolved zinc ≤ 0.3

mg/L and the temperature ≤ 27 °C.  The permitted rate of discharge for "03" was 300

m3/d with pH, lead and zinc equivalent to the characteristics for "01".  If the discharge

does not meet these levels it is to be treated in the waste water treatment plant before

discharge to the lagoon.

Monitoring requirements for discharge "01" include continuous monitoring for

pH, weekly monitoring for total suspended solids, dissolved zinc, Hartree's energy, and

total ammonia, and monthly monitoring for alkalinity, hardness, dissolved boron,

cadmium, chromium, copper, lead and manganese, and total nitrate, nitrite and

phosphate.  Discharge "02" requires weekly monitoring for pH, temperature, dissolved

lead and zinc, hardness, conductivity and toxicity.  Flow rates (24-hour) are to be

recorded weekly for both discharges.



WATER QUALITY ASSESSMENT AND OBJECTIVES FOR THE FRASER RIVER

FROM HOPE TO STURGEON AND ROBERTS BANKS – FIRST UPDATE

B.C. Ministry of Environment, Lands and Parks

66

Monitoring data for the cooling water discharge ("02") are summarized in Table

34.  Although the levels of zinc (max. 0.29 mg/L) are within the permit levels allowed

(0.3 mg/L) they exceed the tentative criterion for the protection of freshwater aquatic life

(0.003 mg/L) (Nagpal et al, 1995).  These findings confirm those discussed in the

FREMP/FRAP report (FREMP, 1994a).  Lead levels also met permitted values (0.2

mg/L) but the detection limit of 0.08 mg/L was not sufficient to conclude if the discharge

met the freshwater aquatic life criterion of 0.003 mg/L.

Sediment samples taken at Tree Island Industries in 1993 showed the highest

concentration of metals (FREMP, 1994d).  Lead and cadmium concentrations from

sediment samples taken in 1992 from a routine monitoring site in Blind Channel (NA-1),

adjacent to Tree Island Industries, were found to have decreased from previous sediment

samples taken at the site.  Nickel concentrations however appeared to have increased.

The decrease in lead and cadmium was thought to be due to the elimination of leaded gas

in Canada and therefore lower concentrations were reaching the channel through the

storm water runoff (Swain and Walton, 1993a).  PAH concentrations in the sediment

samples from NA-1 were undetectable as were PCBs and chlorophenols (Swain and

Walton, 1993a).

The permit files show the discharge to be non-toxic (Toxicity LC50) although

chronic toxicity tests with Ceriodaphnia dubia  showed mortalities of first generation

daphnids at concentrations ≥ 50% and reproductive impairment at concentrations of 42%

and higher (FREMP 1994a).  Five day in-situ fish bioassay tests conducted in the Main

Arm and Blind Channel near the exfiltration lagoons in May 1993, indicated no

observable stress or toxicity to the test fish (IRC Integrated Resource Consultants, 1993).

Acid Volatile Sulfide (AVS) analyses and Simultaneously Extracted Metals

(SEM) analyses taken during the in-situ bioassay tests gave AVS/SEM ratios of 1.73 to

3.76 µmoles/g dry weight.  It has been proposed that SEM/AVS ratios of less than 1:1

indicate that the metals are precipitated as insoluble, biologically unavailable, metal

sulfides (Di Toro et al., 1992).  A ratio of 1:1 or higher indicates that the portion of

metals (SEM-AVS) that remains unprecipitated as sulfides may be dissolved and hence,

bioavailable.  However the ratio does not take into account dissolved metal complexes

and sediment phases that may also affect bioavailability.  The ratio also fails to provide

indication of the quantity, concentration, or identity of dissolved metals (Hare et al.,

1994).  The upstream and downstream reference sites had AVS/SEM ratios of 0.79 and



WATER QUALITY ASSESSMENT AND OBJECTIVES FOR THE FRASER RIVER

FROM HOPE TO STURGEON AND ROBERTS BANKS – FIRST UPDATE

B.C. Ministry of Environment, Lands and Parks

67

0.47 µmoles/g dry weight indicating a possible increase in toxicity of the Fraser River

sediments near the Tree Island lagoons (IRC Integrated Resource Consultants, 1993).

Table 34 summarizes the monitoring data for the cooling water discharge to the

North Arm during 1994.  Using the estimated low flow rate for the North Arm (177 m3/s)

and the maximum allowable discharge of 200 m3/d, the cooling water discharge ("02")

has a minimum dilution of over 7 600:1 after complete mixing.  The potential increase for

the characteristics in Table 34 would therefore be insignificant and are not expected to

impact the ambient water quality of the Fraser River.  Due to the high concentrations of

metals found in the sediments near Tree Island Industries, it is possible that the

groundwater may be leaching contaminates from the lagoons.

The metal concentrations were generally higher in the channel than in the main

stem (IRC Integrated Resource Consultants, 1993) and therefore it is presumed that the

decreased velocity in Blind Channel allows the metals in the groundwater to settle out.

Increased treatment may be required for the wastewater discharged to the lagoons.

The additional discharge from "03" was not expected to increase the potential

impact of the discharge on the water quality of the Fraser River.  According to the permit

files, the new steel drums and reduced water content of the stored sludge will help to

prevent contamination due to leakage, corrosion or spillage.

4.4.9 Terminal Sawmills Limited (PE 3950)

A sawmill, located on the south shore of Mitchell Island, is operated by Terminal

Sawmills Limited and discharges cooling water into the North Arm of the Fraser River

through a submerged outfall.  The uncontaminated cooling water is from a bank of air

compressors used in the operations.  The discharge had included treated sanitary effluent